Top Fite Home  
  Where to BuyDownload BrochuresContact Us

Giant F4U Corsair Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

PDF Giant F4U Corsair Diecut Sheet #1 (237K)
PDF Giant F4U Corsair Diecut Sheet #2 (212K)
Viewing PDF files

PART # DESCRIPTION QTY
REQ.
CANPY094CANOPY1
CRSGD01DECAL2
CRSGF34COWL FRONT1
CRSGF35COWL RING1
CRSGF36MID COWL (RIGHT)2
CRSGF38OIL COOLERS (LEFT & RIGHT)1
CRSGP01RROLLED WING PLAN SHEET A & B1
CRSGP02RROLLED FUSE PLAN SHEET A & B1
CRSGP05INSTRUCTION BOOK1
CRSGW261/64" x 2" x 24" WING SADDLE SHEET2
DIE-CUT PLY #1
CRSGF051/8" x 6-5/8" x 23-3/4" FCT, F5C, TF, TRSP, AFP, URGS, F111
CRSGF071/8" x 5-3/4" x 31-3/4" F1, F2, F9B, F2B, F5B, F10B1
CRSGF07A1/8" x 5-3/4" x 11-3/4" F11
CRSGF101/8" x 5-3/4" x 28" F3, F3B1
CRSGF111/8" x 6-5/8" x 27-1/2" F5, F4, RT1
CRSGW031/8" x 6-5/8" x 15-7/8" WING JIG, FLAP ENDS, R6A, WDP2
DIE-CUT PLY #2
CRSGW01LP1/8" x 4-5/8" x 23-3/4" CENTER SECTION MAIN SPAR (LIGHT PLY)1
CRSGW02LP1/8" x 4-5/8" x 23-3/4" CENTER SECTION MAIN SPAR (LIGHT PLY)1
CRSGW041/8" x 5-1/8" x 23-3/4" R1, R22
DIE-CUT PLY #3
CRSGF041/8" x 4-1/8" x 27" LFCD2
CRSGF061/8" x 4-5/8" x 23-3/4" CB, F8, F8B, F5ATS, SB, F4B, ULGS1
CRSGF081/8" x 4-5/8" x 23-3/4" F6A, F6B, F7A, F7B1
CRSGF091/8" x 5-1/8" x 25-1/2" F10, F9, F6C, F7C1
CRSGF131/8" x 3-1/2" x 19" F3C, WBPT1
CRSGF141/16" x 2-7/8" x 14-7/8" LGSD, ULGD, URGD1
DIE-CUT PLY #4
CRSGF011/8" x 3-1/2" x 19" UFC2
CRSGF021/8" x 2-7/8" x 19" UFCD2
CRSGF031/8" x 4-1/8" x 27" LFC2
CRSGF121/8" x 3-7/8" x 23-3/4" COCKPIT FLOOR, SBS, LGS2
DIE-CUT BIRCH PLY
CRSGW01BP1/8" x 4-5/8" x 23-3/4" CENTER SECTION MAIN SPAR2
CRSGW02BP1/8" x 4-5/8" x 23-3/4" CENTER SEC MAIN SPAR2
CRSGW051/8" x 5-1/2" x 19" R1A, R1B, R2A, R2B, FSD, ASD2
CRSGW061/16" x 3-3/4" x 19" AILERON SERVO HATCH, FLAP SERVO HATCH1
DIE-CUT BALSA WING #1
CRSGW091/8" x 3" x 24" T1, T72
CRSGW101/8" x 2-3/4" x 24" T6, T32
CRSGW131/8" x 3" x 24" AILERON PLATE, T52
CRSGW141/4" x 3" x 15" LEADING EDGE TRIPLER, CENTER FLAP LEADING EDGE2
CRSGW191/8" x 2-3/4" x 10" FLAP RIBS2
DIE-CUT BALSA WING #2
CRSGW071/8" x 4" x 24" R4, T42
CRSGW111/8" x 4" x 24" R6B, R3B, R6A2
CRSGW121/8" x 4" x 24" R5A, R4A, R3A, R3C, AILERON PLATE2
CRSGW151/4" x 4" x 18" AFT TRAILING EDGE, FORWARD TRAILING EDGE1
CRSGW161/4" x 4" x 18" AFT TRAILING EDGE, FORWARD TRAILING EDGE1
CRSGW171/4" x 4" x 24" FORWARD, AFT LEADING EDGE1
CRSGS011/8" x 4" x 18" RUDDER PLATES1
CRSGS021/8" x 4" x 24" ELEVATOR PLATES, RUDDER PLATE, SC2
CRSGW081/8" x 4" x 24" R5B, T22
CRSGW181/4" x 4" x 30" FORWARD, AFT LEADING EDGE1
BALSA FUSE SHEETING LONG
CRSGF211/8" x 3" x 30" FORWARD SHEETING10
BALSA FUSE SHEETING MED
CRSGF203/32" x 3" x 24" BOTTOM CENTER SHEETING8
CRSGF231/8" x 3" x 24" FORWARD DECK SHEETING9
BALSA SHEETING MISC
CRSGF221/8" x 3" x 36" AFT SHEET3
CRSGS043/32" x 3" x 36" STAB SKIN4
CRSGS053/32" x 3" x 24" FIN SKIN2
CRSGW253/32" x 3" x 18" FLAP SHEETING4
BALSA WING SHEETING
CRSGW243/32" x 3" x 30" WING SHEETING27
WING STICKS #1
CRSGF173/8" x 1/2" x 30" MAIN STRINGER3
CRSGW271/8" x 1/2" x 30" AILERON RIBS2
CRSGW281/2" x 5/16" x 18" FLAP LEADING EDGE2
CRSGW311/2" x 1/2" x 30" HINGE BLOCK2
WING STICKS #2
CRSGW23CONTROL SURFACE LEADING EDGE3
CRSGW291/2" x 1" x 30" TRAILING EDGE2
CRSGW301/2" x 1-1/4" x 30" AILERON LEADING EDGE2
FUSE STICKS LONG
CRSGF241/4" x 1/4" x 36" FUSE STRINGERS12
CRSGF251/8" x 1/4" x 36" MAIN SUB STRINGER3
CRSGF261/4" x 1/4" x 30" DIAGONAL BRACE1
STAB STICKS
CRSGS061/2" x 7/8" x 24" STAB LEADING EDGE3
CRSGS073/8" x 1/2" x 30" STAB TRAILING EDGE2
CRSGS081/8" x 1/2" x 30" STAB RIBS2
CRSGS091/8" x 9/32" x 30" ELEVATOR RIBS8
CRSGS101/8" x 1" x 30" BALANCE TAB1
STAB STICKS SHORT
CRSGF181/2" x 1/2" x 12" TRI. FIREWALL REINFORCEMENT1
CRSGF273/8" x 2" x 6" LOWER AFT FILLER2
CRSGF291-1/4" x 1-1/2" x 8" RUDDER FILLER BLOCK1
CRSGF301-1/4" x 2" x 2-3/4" AFT TIP BLOCK1
CRSGS115/8" x 3/4" x 6" ELE. TIP1
CRSGS123/8" x 3/4" x 12" BALANCE TAB LEADING EDGE1
CRSGS133/8" x 1-1/4" x 6" TORQUE ROD BLOCK1
CRSGW367/8" x 1-1/4" x 9-1/2" DIHEDRAL JIG BLOCK1
CRSGW371-1/4" x 1-3/4" x 3-1/4" SHEETING JIG BLOCK1
FUSE BLOCKS #1
CRSGF191/4" x 1" x 24" AFT WEDGE MATERIAL1
CRSGF281/2" x 3" x 12" AFT BOTTOM FUSE BLOCK1
CRSGF329/16" x 2" x 12" UPPER FUSE BLOCK1
CRSGF339/16" x 2-1/2" x 24" TURTLE DECK1
WING JIG BLOCKS
CRSGW20WING LEADING EDGE2
CRSGW323/8" x 1/2" x 30" MAIN SPARS, LANDING GEAR RAILS7
CRSGW331/4" x 3/8" x 18" SERVO RAILS2
CRSGW21WING TIPS4
SHAPED/HARDWOOD
CRSGF15FIREWALL1
CRSGF16WING BOLT PLATE1
CRSGF313/4" x 3/4" x 1" COWL MOUNTING BLOCK5
CRSGS03LEADING EDGE DOUBLERS2
CRSGW22WING BLOCK1
CRSGW345/16" x 4-1/2" WING DOWELS2
CRSGW355/16" x 3/4" x 7/8" SERVO MOUNTING BLOCKS8
SS90F441/4" x 1" x 1" RETAINER BLOCK1
HARDWARE
GLTP0161" x 36" FIBERGLASS TAPE1
METAL0274-40 STEEL CLEVIS THREADED7
METAL029SOLDER CLEVIS FOR .095" WIRE5
NUTS0024-40 HEX NUT7
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON45TAIL WHEEL BRACKET FOR 3/32"1
NYLON684-3/4" NYLON TUBE1
NYLON91NYLON FASLINK PUSHROD KEEPER2
NYLON95TORQUE ROD HORN FOR 6-32 THREADED3
NYLON144CONTROL HORN LARGE T-STYLE2
NYLON145CONTROL HORN LARGE T-STYLE BACKPLATE2
PLTB0211/4" CLEVIS RETAINER SILICONE12
SCRW043#4 x 3/8" PHILLIPS® SHEET METAL SCREW2
SCRW054#8 x 5/8" PHILLIPS® TRUSS HEAD SCREW5
SCRW069#2 x 3/8" FLAT HEAD SHEET METAL SCREW32
SCRW1044-40 x 1-1/4" MACHINE SCREW8
SCRW126#8 x 1" TRUSS HEAD SCREW1
WBNT297RELEVATOR TORQUE ROD (RIGHT)1
WBNT297LELEVATOR TORQUE ROD (LEFT)1
WBNT298RUDDER TORQUE ROD1
WSHR0123/4" FENDER WASHER1

Return to Parts Index | How to Order Parts

Get Adobe ReaderThe Layout of Diecut Sheets is available in an easy to use PDF file format which requires Adobe Reader 3.0 or higher to view and/or print. If you do not have the reader program, you may download it from Adobe's Web site: Adobe Reader Download Page.


© 1997-2017 Hobbico, Inc. All rights reserved. Terms of Use